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XINDAO HONG KONG CO.,LTD .

NO.28,LANE 3489,NORTH ZHONGSHAN ROAD,SHANGHAI

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : P262.711/3/5/7/8/9 

APRON.

SGS Job No. : SHHG1106014406SD - SH .

Country of Destination : . EU.

Date of Sample Received : . 09 Jun 2011.

Testing Period : . 09 Jun 2011 - 15 Jun 2011 .

Test Requested : . Selected test(s) as requested by client. .

Test Method : . Please refer to next page(s). .

Test Results : . Please refer to next page(s). .

Conclusion :. When tested as specified, the submitted sample comply with the Cadmium 

Requirement of Entry 23 of Regulation (EC) No 552/2009 amending Annex XVII of 

REACH Regulation (EC) No 1907/2006 (previously restricted under Directive 

91/338/EEC)..

Signed for and on behalf of 

SGS-CSTC Ltd. .

Wang Lini, Renee.

Approved Signatory . ..
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

1. SHA11-087701.001 Black fabric.

2. SHA11-087701.002 Green fabric+ Black fabric+ White fabric .

3. SHA11-087701.003 Brown fabric + Orange fabric + Navy fabric .

Remarks :

                 (1) 1 mg/kg = 1 ppm = 0.0001%

                 (2) MDL = Method Detection Limit

                 (3) ND = Not Detected ( < MDL )

                 (4) "-" = Not Regulated

Formaldehyde.

Test Method : . With reference to ISO 14184-1: 1998, analysis was performed by UV-Vis. .

MDLTest Item(s). Unit.

mg/kg.

001.

20 39Formaldehyde.

.

Entry 23 of Regulation (EC) No 552/2009 amending Annex XVII of REACH Regulation (EC) No 1907/2006 

(previously restricted under Directive 91/338/EEC).

Test Method : . With reference to EN 1122: 2001, Method B, analysis was performed by ICP-OES. .

MDLTest Item(s). Limit. Unit.

100 mg/kg.

002. 003.

5 ND NDCadmium (Cd) .

Notes :.

The composite sampling method is based on the client’s special request and is a modification from the 

testing standard.

Conclusions on pass/fail are based on the test result from the actual sampling of the received sample(s). .
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Sample photo: .

SHAHG1108770101

SHA11-087701.001 .

SHAHG1108770101

SHA11-087701.002 .

0000422347



Test Report. No. SHAHG1108770101  Date: 15 Jun 2011 . Page 4 of 4.

SHAHG1108770101

SHA11-087701.003 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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